
 

 

 

 

 

 

 

 

 

 

 

Domestic Water System 

Source of Supply/Treatment Study 

Report 

 

August 2015 

 

 

Prepared by: 

 

 

 
Hazen and Sawyer 

In partnership with Ed Means Consulting, LLC and Michael J. McGuire Inc. 



 

 

CVWD Domestic Water System    Page i 
Source of Supply/Treatment Study Report 

TABLE OF CONTENTS 

 
ACRONYMS .................................................................................................................................. iii 
EXECUTIVE SUMMARY.................................................................................................................. 1 
1.  INTRODUCTION ................................................................................................................. 8 
[...]
consistent with the raw water concentration in a day.7 If multiple vessels are operating in parallel or water 
is bypassed around treatment with final blending, sudden changes in alkalinity and pH can be minimized.  
Alternatively, pH of the treated water can be adjusted to ensure the water is not corrosive to the distribution 
system piping. 

Case studies of SBA are summarized in Table 5-2. SBA has been tested extensively from bench- to full-
scale for Cr6 removal, including by CVWD8. All studies showed SBA can remove Cr6 effectively and 
consistently below 10 μg/L. 

Spent brine has been reported to be a non-RCRA (Resource Conservation and Recovery Act) hazardous 
waste due to the high Cr6 concentrations. Spent brine can be either disposed of as a non-RCRA 
hazardous waste at a high price or can be treated to remove Cr6 before disposal.  Residuals management 
is a critical part of Cr6 treatment by SBA, which is an experience confirmed by CVWD’s operation of their 
SBA systems for arsenic removal. Strategies to minimize residual volumes include regeneration 
optimization, segmented regeneration, and brine recycle with or without treatment (Section 5.2.5).  For 
SBA with brine recycle, water loss is anticipated to be 0.007 to 0.05% of the treated water flow for Cr6 
removal from CVWD’s wells, depending on well water quality and regeneration frequency. 

5.2.2. WEAK BASE ANION EXCHANGE (WBA) 

A schematic of the WBA treatment process is shown on the next page. Like SBA systems, bag filters are 
typically used to remove particles to minimize pressure drop in the resin bed and minimize backwashing.  
WBA requires a low pH (6.0) to effectively remove Cr6. At a higher pH, Cr6 is still removed; however, the 
resin capacity is less and breakthrough occurs earlier. Carbon dioxide (CO2) or acid (sulfuric or 
hydrochloric) can be used to lower the pH.  The CO2 or acid dose is dependent on water quality, primarily 
alkalinity and pH in raw water.  A high alkalinity and high initial pH would require a high CO2 or acid dose. 
Use of an online pH meter combined with CO2 or acid feed rate monitoring is effective for good pH control.   

WBA resin removes Cr6 from water and converts Cr6 to Cr3 whereas SBA retains Cr69.  Cr6 
concentrations in the treated water (i.e. the resin vessel effluent) gradually increase over time as the resin 
capacity for Cr6 becomes exhausted. When the treated Cr6 concentration reaches the treatment target 
level, the resin needs to be replaced. WBA resins are not regenerated due to the presence of Cr3 on the 
resins and difficulty in regeneration.  

                                                      

7 Clifford, D., Lin, C.C., Horng, L.L. and Boegel, J. 1987. Nitrate removal from drinking water in Glendale, Arizona. 
EPA/600/S2-86/107.  
8 Chowdhury, Z., Bigley, S., Porter, K.L., Francis, C., Imamura, G., Blute, N., Rhoades, J., Westerhoff, P., and Bowen, 
A. 2015. Evaluation of Technologies for Hexavalent Chromium Removal and Development of a Compliance Planning 
Approach. Water Research Foundation, Reports 4445 and 4516. 
9 McGuire, M.J., Blute, N.K., Qin, G., Kavounas, P., Froelich, D., and Fong, L. 2007. Hexavalent Chromium Removal 
Using Anion Exchange and Reduction with Coagulation and Filtration. Awwa Research Foundation.  
 



 

 

CVWD Domestic Water System    Page 32 of 100 
Source of Supply/Treatment Study Report 

Select WBA resins have a much greater Cr6 capacity than SBA resins. For example, WBA resins may last 
for more than one year while SBA resins typically need to be regenerated every few weeks. A lead/lag 
configuration is typically applied to maximize resin usage in the lead vessel. After the resin in the lead 
vessel is replaced, the two vessels are switched (i.e. the previous lag vessel serves as the lead). Post-
treatment pH adjustment is necessary to raise pH so that the treated water quality is not corrosive. 
Aeration can be used if CO2 was used to decrease the pH, and caustic can be used if acid was used to 
decrease pH.   

 

 

Schematic of Unit Processes in the WBA Treatment Process 

 
Case studies for WBA are summarized in Table 5-3. WBA has been tested extensively from bench- to 
demonstration-scale (425-gpm) for Cr6 removal. All studies have shown that WBA can effectively and 
reliably remove Cr6 to below 10 μg/L. Resin life varies based on raw water qualities, resins, and test 
conditions. pH 6.0 was shown to be effective for Cr6 removal. A lower pH of 5.5 did not show improved 
Cr6 removal compared to pH 6.0.10  In addition, Cr3 leaching at a lower pH of less than 5.5 is a concern.11 
Thus, pH 6.0 is considered the optimal pH condition, and an effective operating range has been 5.8 to 6.1 
at Glendale, CA.  

WBA residuals include spent resin, flush water generated at resin replacement and potentially backwash 
wastewater (although backwash is not expected unless the well is a sand/silt producer). Spent resin is 
expected to be a non-RCRA hazardous waste due to a high chromium concentration above the California 

                                                      

10 Najm, I., Brown, N.P., Seo, E., Gallagher, B., Gramith, K., Blute, N., Wu, X., Yoo, M., Liang, S., Maceiko, S., Kader, 
S., and Lowry, J. 2014. Impact of Water Quality on Hexavalent Chromium Removal Efficiency and Cost. Water 
Research Foundation. 
11 McGuire, M.J., Blute, N.K., Qin, G., Kavounas, P., Froelich, D., and Fong, L. 2007. Hexavalent Chromium Removal 
Using Anion Exchange and Reduction with Coagulation and Filtration. Awwa Research Foundation.  

Bag 
filters

Resin vessels Aeration or 
Caustic

Treated water
Raw
water

CO2 or acid



 

 

CVWD Domestic Water System    Page 33 of 100 
Source of Supply/Treatment Study Report 

Total Threshold Limit Concentration (TTLC), as shown in CVWD pilot testing12.  Addition of absorbent 
material to sequester water is expected to be necessary, and may avoid a low-level radioactive waste 
characterization, rendering the spent resin a technologically enhanced naturally occurring radioactive 
material (TENORM) waste. In this case, the spent resin would need to be disposed of at a non-RCRA, 
hazardous waste landfill that accepts TENORM waste.  

Wastewater (either flush or backwash waste) is expected to be non-hazardous, which can be discharged 
to a sewer, blow off location, or trucked offsite without treatment. For WBA, water loss is predicted to be 
less than 0.01% of the treated water flow for Cr6 removal from CVWD’s wells.   

One of the WBA resins (Dow PWA7) leached formaldehyde above the 100 μg/L California notification level 
when fresh resin was installed at Glendale. Dow recently revised their resin preconditioning procedure, 
which was tested and found to be effective in a pilot study to control formaldehyde leaching.  
Formaldehyde leaching did not occur with the other two resins (Purolite S106 and ResinTech SIR-700).   

Because aeration is often used with WBA and groundwater can contain radon, a review of potential 
regulations on aeration emissions was conducted.  Analysis (including discussion with the South Coast 
Air Quality Management District) did not find any standards at the federal or California levels regulating 
radon emission from drinking water treatment facilities.13,14 Radon in drinking water is currently not 
regulated by USEPA or California, although USEPA proposed an MCL of 300 pCi/L in 1999.5  Radon 
emission from drinking water treatment is likely be sufficiently diluted by proper venting.   A USEPA report 
assessed the risk of off-gas exposure from treating drinking water to removal radon for 20 water systems. 
The report found the estimated number of fatalities from treatment plant off-gas emissions to outdoor air 
was de minimis.6 Good ventilation surrounding aeration is recommended to manage radon in aeration off-
gas.   

5.2.3. REDUCTION/COAGULATION/FILTRATION (RCF) AND REDUCTION/COAGULATION/MICROFILTRATION 

(RCMF) 

A schematic of the RCF treatment process is shown on the following page. The RCF process consists of 
ferrous iron addition and a reduction tank that provides time for ferrous reduction of Cr6 to Cr3 and 
coagulation, hypochlorite addition (or aeration) to oxidize remaining ferrous to ferric, polymer addition to 
a rapid mixing tank to enhance floc formation, and granular media filtration or microfiltration (without 
polymer). During the RCF process, Cr6 is reduced to Cr3 by ferrous iron and is co-precipitated or adsorbed 
by iron hydroxides, which are then removed by filtration.  

                                                      

12 Chowdhury, Z., Bigley, S., Porter, K.L., Francis, C., Imamura, G., Blute, N., Rhoades, J., Westerhoff, P., and Bowen, 
A. 2015. Evaluation of Technologies for Hexavalent Chromium Removal and Development of a Compliance Planning 
Approach. Water Research Foundation, Reports 4445 and 4516. 
13 USEPA, 1999. Technologies and Costs for the Removal of Radon from Drinking Water. EPA 815-D-99-004.  
14 USEPA, 2012. Report to Congress: Radon in Drinking Water Regulations.  
 



 

 

CVWD Domestic Water System    Page 34 of 100 
Source of Supply/Treatment Study Report 

The reduction step effectively converts Cr6 to less than 1 μg/L, leaving Cr3 in the water. Granular media 
filters can consistently remove the Cr3 to below 5 μg/L, while microfiltration can remove Cr3 to below 1 
μg/L. The process with granular media filters is referred to as “RCF”, and with microfiltration is referred as 
“RCMF”. Filter backwash wastewater contains chromium (Cr3), which may be directly discharged to the 
sewer if allowed. The filter backwash wastewater can also be treated for solids removal and recycled to 
the head of the process as demonstrated at the City of Glendale. The dewatered solids are classified as 
non-RCRA, California hazardous waste due to total Cr concentration above the California TTLC but below 
the federal toxicity characteristic leaching procedure (TCLP) limit. Wastewaters that are generated from 
chemical cleaning and/or clean-in-place (CIP) need to be treated before disposal. The RCF/RCMF process 
with recycle is anticipated require a larger footprint than SBA or WBA.   

 

Schematic of Unit Processes in the RCF Treatment Process 

 
Case studies for RCF and RCMF are summarized in Table 5-4.  RCF has been tested at demonstration 
scale (100 gpm) at Glendale for three years, which showed effective removal of Cr6 to below 1 μg/L and 
total Cr to below 5 μg/L. Two other studies (a bench-scale test by CVWD15 and a Water Research 
Foundation study16) confirmed similar or improved RCF effectiveness. Ferrous iron dose and reduction 
time are the two primary factors affecting Cr6 reduction. The RCMF process was pilot tested at Glendale 
and CVWD14. Both studies showed improved Cr removal for RCMF compared to RCF.   

                                                      

15 Chowdhury, Z., Bigley, S., Porter, K.L., Francis, C., Imamura, G., Blute, N., Rhoades, J., Westerhoff, P., and Bowen, 
A. 2015. Evaluation of Technologies for Hexavalent Chromium Removal and Development of a Compliance Planning 
Approach. Water Research Foundation, Reports 4445 and 4516. 
16 Najm, I., Brown, N.P., Seo, E., Gallagher, B., Gramith, K., Blute, N., Wu, X., Yoo, M., Liang, S., Maceiko, S., Kader, 
S., and Lowry, J. 2014. Impact of Water Quality on Hexavalent Chromium Removal Efficiency and Cost. Water 
Research Foundation. 
 



 

 

CVWD Domestic Water System    Page 35 of 100 
Source of Supply/Treatment Study Report 

RCF and RCMF are less susceptible to water quality changes than SBA or WBA. RCF and RCMF can be 
adjusted to address Cr6 concentration changes by adjusting chemical doses. However, RCF and RCMF 
may not be resilient to flow rates significantly above the design flow rate due to necessary reduction times. 

Estimates of the amount of backwash wastewater discharged to the sewer range from 3% to 5% of the 
RCF/RCMF influent flow.   RCF/RCMF wastewater would add approximately 7% to 17% to the average 
daily sewage flows currently being treated at Water Reclamation Plants (WRPs) 4, 7 and 10 and would 
approximately triple the total chromium concentration in the biosolids from the WRPs, although biosolids 
would likely remain below the threshold for hazardous waste in the TTLC test (soluble threshold limit 
concentration, STLC, and TCLP are unknown). The high amount of wastewater produced by this process 
is an important drawback as water systems search for ways to use water supplies more efficiently. If solids 
handling processes are used to recover backwash water, additional facilities are needed on-site and 
operational complexity and cost increases. 

5.2.4. REVERSE OSMOSIS (RO) 

A schematic of the RO treatment process is shown below. RO removes contaminants by applying pressure 
to force water through the membranes while retaining the contaminants on the other side of the 
membranes.  Pre-treatment may be necessary to enhance removal efficiency and/or help control 
membrane fouling, and post-treatment or blending is needed to stabilize the effluent with respect to 
corrosion in the distribution system. RO is capable of simultaneously removing a number of other 
contaminants or water quality parameters, such as nitrate, sulfate and chloride. The primary residual is 
membrane reject concentrate (low strength brine), which for groundwater systems typically accounts for 
15 to 25 percent of the total feed flow. This concentrate waste results in a significant water loss.    

 

Schematic of Unit Processes in the RO Treatment Process 

 
Case studies for RO treatment of Cr6 are summarized in Table 5-5. The limited case studies are due to a 
lack of a Cr6 MCL in the past. Although there are many applications of RO systems, Cr6 was likely not 
tested or reported.  RO was tested at the bench-scale at Glendale in 2002, which suggested effective Cr6 
removal in the range of 74% to 99% (depending on the membrane models). More recently, RO was tested 



 

 

CVWD Domestic Water System    Page 36 of 100 
Source of Supply/Treatment Study Report 

at Hinkley as a point-of-entry and point-of-use house treatment, which effectively removed Cr6 to non-
detect (0.02 μg/L). The RO brine accounted for approximately 24% of the whole flow in the whole house 
RO treatment system. The RO brine was a non-hazardous waste in California; however, it contained 
radionuclides and uranium and therefore was a TENORM waste. 

5.2.5. ADSORPTIVE MEDIA 

Several adsorptive media were tested for Cr6 removal as listed in Table 5-6.  Zeolite and granular activated 
carbon (GAC) did not show high Cr6 adsorption capacity when tested at Glendale. For an influent Cr6 
concentration of 100 μg/L, Cr6 in treated water reached 5 μg/L at approximately 600 bed volumes (BV) 
with a 5-min empty bed contact time (EBCT) for GAC. Zeolite media required a long EBCT of 30 minutes 
and de-aeration, also yielding 5 μg/L in treated water at approximately 600 BVs. 

Iron adsorptive media showed promise of higher adsorption capacity than SBA resin in early bench testing 
at Glendale. Sulfur Modified Iron (SMI®) media in particular had a high adsorption capacity but released 
concentrations of iron at the time of pilot testing that required additional iron removal. Testing would be 
necessary to evaluate SMI® performance for Cr6 removal and system operational requirements (pH 
adjustment, media backwash, iron and other constituents leaching, etc.).  

Another iron adsorptive media, Cleanit®, was recently pilot tested at Glendale. The treated water Cr6 
concentration reached 10 μg/L at 2,446 BVs and full breakthrough at 3,096 BVs, without pre-treatment 
pH adjustment or routine acid regenerations. The manufacturer indicates that routine acid regenerations 
(e.g. weekly) before breakthrough may improve Cr6 capacity.  Due to the relatively long EBCT (15 minutes), 
the footprint for the media vessels would be much larger than for SBA or WBA vessels (3-minute EBCT). 
In addition, significant iron leaching from the media was observed (above the secondary MCL for iron), 
[...]
then provides an equivalent quantity of Colorado River water to CVWD via the Whitewater and Mission 
Creek turnouts. This water recharges groundwater via surface infiltration at the Whitewater GRF and 
Mission Creek GRF. 

This section is arranged as follows: 

 An overview of Colorado River/Coachella Canal water quality, a discussion of the constituents of 
concern and a review of treatment processes including pre-treatment, filtration and disinfection 
(Section 7.1) 

 A review of treatment alternatives (Sections 7.2 and 7.3) 

 Analysis of possible locations for construction of surface water treatment plants and treatment 
plant size (Sections 7.4 and 7.5) 

 Cost estimate development (Section 7.6) 

                                                      

20 MWH. 2012. Coachella Valley Water Management Plan 2010 Update 
21 Malcolm Pirnie. 2008 Domestic Water System Surface Water Treatment Plant Design Development Report. 



 

 

CVWD Domestic Water System    Page 53 of 100 
Source of Supply/Treatment Study Report 

7.1 WATER QUALITY  

Colorado River water is used by a significant number of metropolitan areas including Las Vegas, Nevada, 
Phoenix and Tucson, Arizona, and throughout Southern California. More than 25 million people are 
supplied with water from the Colorado River in the lower basin of the river.  The water is transported by 
open channel canals or in aqueducts from the river to the point of storage and distribution prior to 
treatment. For CVWD, Colorado River water is conveyed from the Imperial Dam approximately 160 miles 
through the All American Canal to the Coachella Canal.  Water quality data from the Colorado River and 
the Coachella Canal were analyzed in this Study to assess treatment alternatives for the surface water 
supply. 

Raw water quality for the Colorado River (at two locations: Lake Havasu and above Imperial Dam) and the 
Coachella Canal (at Avenue 52) was summarized in a series of reports22,23.  Key water quality data 
important for plant design are presented in Table 7-1.   

In general, the supply can be characterized as a low turbidity water source with moderate levels of total 
organic carbon (TOC) and elevated TDS.  The Colorado River Basin States have adopted TDS criteria for 
the Lower Colorado River Basin to serve as a flow-weighted average annual salinity goal and basis for 
planning future controls.  The TDS criteria for the Imperial Dam location, which is the most representative 
along the Colorado River of water flowing into the Coachella Canal, is 879 mg/L24. Currently, average 
concentrations in the Coachella Canal are below this TDS level (700 to 800 mg/L), but planning in this 
study used this TOC criteria value for assessing blending options. 

Colorado River water has variable turbidity caused from silts and other silica based particles, and 
depending on the location where water is withdrawn can have varying levels of algae, organic matter and 
in some cases iron and manganese.   The water tends to be high in hardness and alkalinity, making it a 
challenging water to treat with conventional softening or enhanced coagulation.  The supply is also subject 
to periodic taste and odor events due to algae.  Iron and manganese were ruled out as a concern in pilot 
testing due to their presence mostly in the particulate form in Coachella Canal water, which can be 
removed with filtration.  

Treatment of Colorado River water is required to address typical constituents of concern that are common 
for most surface water treatment plants including: 

 Pathogens 

 Particles (turbidity) 

 Natural organic matter (NOM) 

 Algae 

                                                      

22 Malcolm Pirnie. 2008. CVWD Phase 1, 2 & 3 Surface Water Treatment Process Evaluation Reports. 
23 Black and Veatch. 2010. Posse Park Indio Water Authority Surface Water Treatment Plant Conceptual Design 
Report. 
24 US Department of the Interior Bureau of Reclamation, Upper Colorado Region, 2005. Quality of Water – Colorado 
River Basin, Progress Report No. 22. 



 

 

CVWD Domestic Water System    Page 54 of 100 
Source of Supply/Treatment Study Report 

 Taste and odor 

 Cr6 (from groundwater being treated at the surface water plant) 

 TDS 

Of these potential constituents of concern, the most important from an acute health perspective is 
pathogens. Drinking water treatment including pathogen removal and inactivation is one of the greatest 
advances of the 20th century and has literally saved millions of lives. Therefore, the removal and disinfection 
of pathogenic organisms are of primary concern. Since pathogens are particles, turbidity is an indicator of 
the potential presence of pathogens in raw water and it is also an indicator of how well the treatment 
process is working in terms of removing particles and pathogens.  Removing turbidity is thus of paramount 
importance.   

Another major constituent of concern is NOM.  NOM is the primary precursor to DBPs including 
trihalomethanes (THMs) and HAAs, which are regulated by the USEPA and DDW.  NOM removal in 
treatment plants is measured as TOC.  

These two parameters, turbidity and NOM, primarily drive the design and operation of surface water 
treatment plants. Pre-treatment processes should be designed to maximize the removal of turbidity and 
TOC.  Raw water turbidity affects coagulant dosing requirements, operational costs associated with filter 
efficiency (filtered water quality and backwash frequency) for both conventional dual media filters and 
membrane filtration, and the amount of solids generated and consequently the cost of residuals disposal. 
NOM is present in all surface waters and, in addition to being the primary precursor to DBPs, it can also 
cause numerous adverse effects on treatment including: 

 Increases in disinfectant and oxidant requirements 

 Coagulant demands 

 Increases in particle stability (presenting a greater challenge for particle settleability and filtration) 

 Increases in residuals production 

 Increases in the fouling rate of membranes 

 Decreases in the adsorption of micro-pollutants by activated carbon 

 Interference with ultraviolet (UV) disinfection due to impact on UV transmissivity 

 Increases in color 

 Increases in microbial re-growth in water distribution systems 

For CVWD, other constituents that must be considered in selection of surface water treatment include 
algae, taste and odor compounds, and Cr6. Algal blooms are known to occur on canals off of the Colorado 
River.  Taste and odor that arises primarily from algae (geosmin, 1-methylisoborneol (MIB), and other algal 
metabolites) and TDS.   



 

 

CVWD Domestic Water System    Page 55 of 100 
Source of Supply/Treatment Study Report 

7.2 TREATMENT ALTERNATIVES 

Information on Coachella Canal and Colorado River water was used to evaluate surface water treatment 
options. The following sections describe surface water treatment technologies and a cost-saving 
approach of blending surface water and groundwater.   

7.2.1. BLENDING 

CVWD’s Phase 1, 2, and 3 Surface Water Treatment Evaluation Reports included estimates for RO 
treatment to decrease TDS concentrations in water from the Coachella Canal.  However, an approach of 
blending groundwater and surface water, similar to that practiced for 40 years in the Coachella Valley at 
the recharge sites for beneficial use of customers, would allow for avoidance of RO in the surface water 
treatment facility.  A blend of groundwater and surface water would be advantageous in both decreasing 
the TDS of the surface water and Cr6 of the groundwater.   

7.2.2. TREATMENT TECHNOLOGIES 

A typical conventional surface water treatment plant process is shown in the schematic below.  A brief 
overview of the unit processes follows, then a specific analysis of each step as it relates to CVWD’s 
selection of a surface water treatment train. For treating Colorado River water, a conventional treatment 
plant would consist of screening, coagulant addition and rapid mixing, flocculation, sedimentation, and 
rapid granular media filters.  In the last 20 years, membrane filtration, using hollow fiber microporous 
polymeric membranes, has gained acceptance as an alternative treatment process to granular media 
filters. 

 

Schematic of Typical Conventional Surface Water Treatment Plant 
 

Screening is necessary to remove debris from Colorado River and may consist of a course bar screen at 
the canal followed by a secondary screen sized to accommodate downstream processes.  For membrane 
pre-treatment, the manufacturers require less than 0.5 mm screens, which will typically be required 
downstream of the sedimentation processes.   



 

 

CVWD Domestic Water System    Page 56 of 100 
Source of Supply/Treatment Study Report 

Coagulant addition and mixing are necessary to destabilize particles and to convert dissolved NOM to 
particulate form so that it can be removed by clarification and subsequent filtration.  The raw water turbidity 
and NOM levels drive the optimum coagulant dose.  In some cases where the alkalinity is lower, an acid 
or base may be added to ensure the proper pH for coagulation.  Colorado River water has high alkalinity 
and therefore enhanced coagulation with pH adjustment has not been common due to the volume of 
chemicals required.  

After chemical addition, flocculation (slow mixing) is needed to promote particle growth through particle-
particle contacts. The goal of flocculation in a conventional treatment plant is to make “settleable” floc, 
which is floc that will readily be removed in a settling basin. Typical flocculation design consists of 3 basins 
in series each with a 10-minute detention time for a total flocculation time of 30 minutes.  The surface 
loading (or overflow) rate for conventional settling is in the range of 0.2 to 0.5 gpm/ft2 depending on the 
nature of the raw water turbidity (mineral or non-mineral), the turbidity level, and water temperatures.  

Filtration follows sedimentation to remove any remaining floc particles. Granular media filters typically 
consist of mono-media (sand) or dual-media (anthracite or GAC and sand) with loading rates of 4 to 8 
gpm/ft2.  Alternatively, membrane filtration (microfiltration or ultrafiltration) can be used in lieu of granular 
media filters as the final particle removal step. 

Surface water must also be disinfected in accordance with the Surface Water Treatment Rule to achieve 
over 3-log Giardia and 4-log virus inactivation or removal.  A variety of primary disinfectants are available 
(free chlorine, chlorine dioxide, ozone), with free chlorine being most common for treating Colorado River 
water.  Secondary disinfectants that provide a disinfectant residual in the distribution system include free 
chlorine and chloramine.  Conventionally treated Colorado River water is proven to exceed DBP standards 
if free chlorine is used as a secondary disinfectant.  GAC is used by some agencies treating Colorado 
River water to enable use of free chlorine in the distribution system, whereas others use chloramine 
secondary disinfectant. 

7.2.2.1. PRE-TREATMENT 

The first part of the treatment train through sedimentation is referred to as pre-treatment.  There are several 
alternatives to conventional sedimentation pre-treatment are available, including plate and tube settlers, 
dissolved air flotation (DAF), ballasted flocculation (e.g., Actiflo), solids contact or sludge blanket clarifiers 
(e.g., SuperPulsators), and buoyant media or contact adsorption clarification (e.g., Trident clarifiers).  All 
of these are high-rate processes that reduce the plant footprint and offer lower capital cost than large 
conventional sedimentation basins. The actual O&M cost of high rate clarification is often higher than the 
conventional sedimentation and should be considered in process selection. The typical hydraulic loading 
rate ranges for clarification alternatives are shown in Table 7-2.  Higher loading rates correlate to smaller 
plant footprint. 

The best treatment process for a particular raw water supply is a function of site conditions/space, raw 
water quality, regulatory requirements, and agency preferences.  For sites with space constraints, a small 
equipment footprint is paramount, thus eliminating large conventional sedimentation basins. CVWD staff 



 

 

CVWD Domestic Water System    Page 57 of 100 
Source of Supply/Treatment Study Report 

indicated that footprint is not the most critical variable, as land of sufficient size is available at most of the 
potential surface water treatment locations.  

Raw water quality (specifically turbidity and TOC) was viewed to be a major determinant in the process 
selection for CVWD.  Guidelines for process selection based on raw water turbidity and TOC have been 
developed25 and are summarized in Figures 7-2 and 7-3. Figure 7-2 is based on average turbidity and 
TOC values and Figure 7-3 is based on maximum values.  While a variety of clarification options can be 
used prior to granular or membrane filtration, all waters can be treated via sedimentation or dissolved air 
flotation (DAF).  Flocculated particles that are small and light are best removed via flotation while larger, 
heavier particles are best removed via sedimentation.  Colorado River water falls within the DAF range (or 
the direct filtration range) under normal conditions.  The level of turbidity and NOM as well as the potential 
for algae and other upsets along the canal such as air entrainment from the siphons could make DAF an 
appropriate choice for pre-treatment prior to granular media or membrane filtration.  A potential risk to 
using DAF is that elevated raw water turbidity is expected to occur during canal cleaning, when extra 
attention will be needed to ensure proper coagulant dosing.   

Other raw water quality parameters that affect surface water pre-treatment process selection include 
algae, iron and manganese, and taste and odor causing compounds.  Colorado River water contains 
elevated algal levels of varying types that occur seasonally.  Most algae, due to their tendency to float, are 
best removed by DAF. However, special attention will need to be given to the screens to ensure that the 
stringy algae are capable of being removed prior to the pre-treatment processes.  

A listing of advantages and disadvantages of pre-treatment processes is provided in Table 7-3, followed 
by a relative ranking of several attributes of each process in Table 7-4.  Note that inclined plate settlers 
are essentially identical in terms of process performance as conventional sedimentation except they have 
a much smaller plant footprint due to stacking of the plates. 

As mentioned previously, optimized coagulation is needed for any of the potential pre-treatment processes 
to work properly. Coagulant addition destabilizes particles and converts dissolved TOC to particulate form 
so that it can be removed by clarification (and subsequent filtration). Commonly used coagulants include 
alum (aluminum sulfate), ferric chloride or ferric sulfate, and polyaluminum chloride (PACl).  Alum and ferric 
coagulants perform similarly, with both hydrolyzing when added to water and forming metal hydroxide 
precipitates (aluminum hydroxide or ferric hydroxide). The amount of precipitate formed is a function of 
pH and the coagulant dose.  The formed precipitate and the positively charged hydrolysis products react 
with the raw water turbidity and TOC to form floc particles. PACl mostly works through charge 
neutralization processes.  PACl is often found to be a better coagulant for particle removal, especially in 
colder waters. Alum can produce high aluminum residuals under high pH conditions.  Ferric coagulants 
work under a wider pH range than alum, but often come with manganese impurities that can cause 

                                                      

25 Valade, M., Becker, W., and Edzwald, J. 2009. Treatment Selection Guidelines for Particle and NOM Removal. 
Journal of Water Supply: Research and Technology – AQUA, Vol. 58.6. 
 



 

 

CVWD Domestic Water System    Page 58 of 100 
Source of Supply/Treatment Study Report 

customer complaints.  Both alum and ferric are less expensive than PACl, but produce more residuals.  It 
is recommended that any pilot testing and design consider both alum and PACl.  

In sum, pre-treatment is needed to remove dissolved and particulate matter prior to filtration.  Prior pilot 
testing and full-scale treatment of Colorado River water has shown both conventional sedimentation and 
DAF to be effective approaches. 

7.2.2.2. FILTRATION 

A filtration process follows pre-treatment in surface water treatment to remove particles not removed via 
clarification.  Filtration is the final barrier to particle removal and is critical to the production of high quality 
potable water.  Filtration can be accomplished using granular media filtration or microfiltration.  

Granular media filtration.  Granular media filters are designed to remove particles that pass through the 
pre-treatment process. Granular media filters do not remove particles via straining.  Particles to be 
removed are generally much smaller than the size of the voids between filter grains. To be removed, the 
particles must first be transported to the media surface, then the particles must attach to the media.  
Transportation mechanisms include interception, sedimentation, and diffusion depending on particle 
density and size.  Once the particles contact the surface, they are removed via attachment forces.  The 
efficiency of particle removal is highly dependent on the coagulation process.  If the coagulant dose and 
pH have been optimized, excellent particle removal will occur.  If not, then particles can pass through the 
filter, resulting in higher filter water turbidity values.   

When designing granular media filters, the type, effective size, uniformity coefficient, and depth of media 
must be carefully selected to meet low turbidity standards.  These design parameters affect the particle 
transport and removal processes. Typical dual-media filter beds consist of an 18- to 60-inch layer of 
anthracite coal on top of a silica-sand layer about 12 inches deep.  Smaller media grains are generally 
more efficient collectors, but they are also associated with greater clean-bed head losses.  Filter media 
designs should balance the low head loss characteristics of larger media diameters with the effective 
collection characteristics of smaller media to produce water with low particle content at a low head loss.  

The backwash regime, including the use of surface and/or air wash, must be optimized for a given filter 
media configuration in order to achieve optimal filter performance. The media and backwash process 
impact filtered water quality during the three phases of a filter run: ripening, steady-state operation, and 
breakthrough.  Ripening occurs during the beginning of a filter run after backwashing.  It is a period of 
poorer filtered water quality that typically lasts between 5 and 30 minutes.  As particles are removed, they 
act as additional collectors, which improves filtered water quality.  The period referred to as steady-state 
operation occurs after ripening and is the period where filter effluent turbidity levels are normally below 
0.1 NTU.  Steady-state operation usually lasts from 24 to 72 hours or more.  The breakthrough period 
occurs toward the end of a filter run when headloss is typically high and particles that were removed start 
sloughing off the media.  It is important to backwash a filter prior to breakthrough.  Although most standard 
filter media configurations work well during the steady-state portion of a filter run when coagulation is 
optimized, there are very real differences in filtration performance between various media configurations 
when coagulation is not optimized and during the ripening and breakthrough portion of the run.   
[...]
electrical assets than a typical conventional plant, with highly automated operating sequences, control 
safeguards and on-line monitoring and instrumentation, which requires sophisticated supervisory control 
and data acquisition (SCADA) and automation systems.  An important focus during the commissioning of 
a new membrane plant is to ensure that the controls and automation commissioning has been completed 
and correctly performed by the contractor.  Many perceived difficulties of membrane plant operation can 
stem from this shortcoming. 

Once operators who are unfamiliar with membrane systems are trained, automated systems tend to ease 
operations.  From a maintenance standpoint, the higher level of automation and moving parts (in particular, 
actuated valves) is a consideration for maintenance planning. 

In terms of constructability, a membrane filtration system typically requires a smaller footprint than a typical 
granular media filtration system.  Membrane systems may be provided as a modular, skid mounted 
equipment that can be bolted to a slab and manifolded together, reducing civil construction costs and 
project schedule. 

An important note is that neither of these filtration processes remove dissolved substances.  Hence, if 
dissolved organic matter, iron, manganese, or other substances need to be removed, they need to be 
converted to particulate form by pre-treatment to enable removal by filtration. Although pilot testing in 
2008 and experience with Colorado River water indicates that iron and manganese are not likely to be 
problematic, filtration can provide removal should elevated concentrations be observed in the supply.  
Dissolved iron or manganese, if present, would need oxidation prior to filtration. Small doses of chlorine 
or permanganate can accomplish this oxidation step.  Pilot testing should be conducted to determine 
conditions that are compatible for both iron and manganese removal as well as Cr6. 

A summary of the advantages and disadvantages of granular media and microfiltration is presented in 
Table 7-5. In sum, both microfiltration membrane systems and granular media filtration can meet all 
regulatory requirements and provide particle removal necessary for CVWD.    

7.2.2.3. POST-TREATMENT 

A major concern for many water agencies treating surface water, including CVWD, is taste and odor.  Taste 
and odor events are often caused by geosmin or MIB, neither of which are effectively removed by 
conventional treatment. The most effective treatment alternatives for both geosmin and MIB are GAC 
treatment, ozone and biological active filtration, and ultraviolet radiation with peroxide to make hydroxyl 
radicals known as advanced oxidation process (UV/AOP).  The most cost-effective option depends on 
other water quality concerns including DBP control, the presence of pesticides or emerging constituents, 
and raw water pathogen levels.  

GAC can be used by CVWD for post-treatment to remove geosmin and MIB and DBP precursors, allowing 
for continuance of a free chlorinated system. The complexity of the CVWD system, including wells that are 



 

 

CVWD Domestic Water System    Page 61 of 100 
Source of Supply/Treatment Study Report 

spread throughout the Coachella Valley, high desert temperatures, and the need for taste and odor control 
make GAC for post treatment an attractive option for CVWD. 

7.2.2.4. SALINITY CONTROL 

Colorado River water in general has a higher TDS than a majority of groundwater wells in the Coachella 
Valley, except the East Valley near the Salton Sea and areas under the influence of recharged surface 
water. Flavor profile analysis (FPA) testing was conducted previously27 using a trained panel to assess 
whether differences could be detected between chlorinated groundwater and Coachella Canal water, and 
blends of water treated with RO to decrease salt concentrations.  For chlorinated groundwater (TDS of 
586 mg/L in Well 6729) compared with Coachella Canal water (790 mg/L), tastes were not viewed as 
objectionable but differences were noted by some panelists. No statistically significant differences were 
observed during this testing.  

It was noted by CVWD that no customer complaints have been received for groundwater with elevated 
TDS due to recharge, with recent concentrations observed of up to 700 mg/L in Well 6729-1 and 490 mg/L 
in Well 4564-1.  A rapid change from a lower TDS concentration to a concentration exceeding 500 mg/L 
may be more noticeable by consumers. Prior consumer taste testing of Colorado River water at Tucson 
Water found that consumers could detect a slight but statistically significant difference between water 
ranging from 450 to 650 mg/L. To address potential taste and odor consumer concerns, the analysis in 
this study evaluated opportunities to simultaneously blend groundwater and surface water similar to 
CVWD’s approach at recharge sites, with the benefit of achieving TDS levels that may be more acceptable 
to customers.   

Introducing Colorado River water into CVWD’s Domestic Water system will affect the wastewater systems.  
CVWD owns and operates six WRPs (1, 2, 4, 7, 9 and 10). The TDS of the wastewater entering the WRPs 
is a function of the water supply in that WRP service area.  WRPs 4, 7, and 10 were reviewed in this Study 
because they might receive potential domestic flows for areas served by surface water treatment.  WRP 
10, serving the greater Palm Desert area, has specific sulfate (70 mg/L) and chloride (70 mg/L) targets, in 
addition to TDS (500 mg/L).  WRP 7 has a TDS target of 400 mg/L but no specific sulfate or chloride limits. 
WRP 4 does not have specific effluent limits because TDS concentrations are significantly below those of 
the receiving water. 

Analysis by CVWD has shown that the WRP 10 effluent from 2013 was just under the sulfate limit, and 
that potential surface water use in the Mid-Valley area would raise the effluent concentrations above the 
WRP 10 limits (Table 7-6). Unless the WRP 10 effluent limits are raised, implementation of surface water 
treatment in the Mid Valley area would require effluent RO treatment to decrease sulfate, chloride, and 
TDS, or WRP 10 would need to implement programs to recycle 100% of the effluent and eliminate land 
disposal. 

                                                      

27 Malcolm Pirnie. 2008. CVWD Phase 1, 2 & 3 Surface Water Treatment Process Evaluation Reports. 



 

 

CVWD Domestic Water System    Page 62 of 100 
Source of Supply/Treatment Study Report 

7.2.2.5. SITE VISITS TO TREATMENT PLANTS 

Trips to Scottsdale, Arizona and the MWD’s Weymouth plant were made by the Project Team to tour 
various full-scale treatment processes and have in-depth discussions with plant operators. The Scottsdale 
and MWD plants were chosen because they treat Colorado River water.   

The Scottsdale plant size is also in line with the capacity of the potential CVWD plant. Scottsdale has two 
parallel treatment facilities on the same site:  

 A 50 MGD conventional plant with plate settlers and granular media filters  

 A newer 20-MGD high rate DAF plant with microfiltration membranes   

GAC follows both treatment trains to remove NOM/TOC and provide taste and odor control.  The 
frequency of GAC replacement is approximately every two months.  The GAC allows Scottsdale to use a 
free chlorine residual in the distribution system. 

Drivers for process technology selection were water quality, footprint, and potential for future regulations 
for microbial removal.  Both plants use free chlorine pre-treatment for algae control in the plant. 

Although both plants experience challenges at times, overall they work well, demonstrating that either DAF 
or plate settlers can be used as pre-treatment processes, and either granular media filters or microfiltration 
can be used for the filtration process.  The operators stated that they prefer the DAF/MF process; this 
process responds better and produces higher quality water during periods of high turbidity.   

The MWD Weymouth water treatment plant is one of the largest in the country with a capacity of 520 
MGD. The treatment plant has been in operation since the 1940s and treats Colorado River Water, State 
Project Water, or (most commonly) a blend of the two water sources. The raw water quality is fairly 
consistent as it is taken from Lake Matthews prior to treatment.  The treatment plant uses conventional 
flocculation, sedimentation and granular media filtration.  Although the plant meets all regulatory 
requirements, it is currently being upgraded with the addition of ozone pre-treatment to address 
challenges with State Project Water.   

Operationally, the plant performs well.  The coagulant is alum at a typical dose of 5 mg/L.  A polyDADMAC 
cationic polymer is also used at a dose of 2.5 mg/L. Ferric coagulants are not used due to manganese 
impurities.  Weymouth does not add acid to control coagulation pH, but may need to in the future to 
control high aluminum residuals leaving the plant.  Contact time (CT) is achieved by adding chlorine before 
the sedimentation basins, which also controls algal growth. Chloramines are used as the final disinfectant 
in the distribution system.  



 

 

CVWD Domestic Water System    Page 63 of 100 
Source of Supply/Treatment Study Report 

7.2.3. RECOMMENDATIONS FOR SURFACE WATER TREATMENT 

The following summarizes findings and recommendations based on reviewing the CVWD surface water 
treatment reports28 and site visits to MWD and Scottsdale.  This review was undertaken with the objective 
of constructing a treatment facility that will meet all goals in a cost-effective manner.   

7.2.3.1. PRE-TREATMENT 

The previous Phase 2 study evaluated conventional coagulation, flocculation, sedimentation and DAF as 
pre-treatment options.  The report recommends DAF as the pre-treatment process. The raw water turbidity 
is typically low (less than 10 NTU) and the concentration of NOM is moderate (about 3 mg/L).  Algae are 
often present and will likely increase as climate changes occur.  DAF is more effective than settling for low 
turbidity waters because particle removal is a function of contact opportunities between particles and 
bubbles.  For settling, large dosages of coagulant are needed to provide enough contact opportunities for 
floc to form to a size that is removed via gravity settling.  The high raw water turbidity values observed 
during canal dredging could pose operational issues, but these are temporary events and it is assumed 
that the plant could be taken offline or could operate at lower capacity during such events.   

Based on analysis in this study, DAF is the recommended pre-treatment process but pilot testing should 
be conducted to determine efficacy of DAF with microfiltration for Cr6 removal (which was not assessed 
in the previous pilot studies). 

The Phase 2 report recommends using acidified alum.  Use of carbon dioxide and alum instead of acidified 
alum will provide more operator control of pH.  Further evaluation of PACl, which may negate the need for 
acid feed, is recommended. 

7.2.3.2. FILTRATION 

The Phase 2 report recommends microfiltration over granular media filtration. Analysis in this study 
supports the recommendation of microfiltration, since the plant will be used to treat groundwater for Cr6 
removal.  Previous studies have shown that microfiltration can consistently remove Cr6 and total Cr to 
less than 1 μg/L, whereas granular media filtration may only achieve less than 5 μg/L. Smaller treatment 
facility size is an outcome of a better removal of Cr6 by microfiltration, since less water needs to be treated 
to achieve the same target concentration. 

7.2.3.3. POST-TREATMENT 

The Phase 2 report recommends GAC adsorption to reduce TOC prior to chlorination or RO if CVWD 
elects to implement a TDS reduction water quality goal.  The pilot study showed that GAC breakthrough 
occurred after one month of operation, which suggests a high changeout frequency and high associated 

                                                      

28 Malcolm Pirnie. 2008. CVWD Phase 1, 2 & 3 Surface Water Treatment Process Evaluation Reports. 



 

 

CVWD Domestic Water System    Page 64 of 100 
Source of Supply/Treatment Study Report 

costs. Nevertheless, GAC is recommended based on analysis in this study to remove TOC and allow 
CVWD to continue with free chlorine secondary disinfection. Opportunities to use regenerated GAC similar 
to Scottsdale, which has resulted in significant cost savings, should be investigated further. 

7.2.3.4. DISINFECTION 

The Phase 2 report recommends the use of free chlorine as the final disinfectant due to complexities 
associated with converting all wells to chloramines. Based on the analysis in this Study, continued use of 
free chlorine system-wide is recommended. 

7.2.3.5. BLENDING 

The Phase 2 report concluded that RO may be applied if CVWD desires TDS reduction in Colorado River 
water, to maintain consistency for their consumers who currently receive lower TDS water. Based on the 
analysis in this Study, blending nearby groundwater with water treated at the plant is recommended to 
reduce TDS to acceptable levels. Blending of the water would also offer the benefit of removing Cr6 from 
impacted groundwater. This blending approach is similar to the practice at CVWD recharge sites, only 
aboveground rather than below. 

Additional targeted pilot testing is recommended to accomplish several goals prior to design of the surface 
water treatment plant. DDW has indicated that State Revolving Fund assistance will require pilot testing 
of a new process. Significant surface water treatment pilot testing has already been performed by CVWD, 
so additional testing will specifically target the new concept of blending surface water and groundwater in 
a flexible facility.  A small scale pilot of approximately 20-30 gpm for 6 to 12 months would allow CVWD 
to test a range of membranes to find the most cost effective materials and gain a better estimate of 
operating costs and performance before investment in a full scale plant.  Goals of this pilot testing would 
include: 

 Confirming the effectiveness of the DAF/MF treatment train at removing Cr6 in a spectrum of 
potential groundwater and surface water blends 

 Optimizing the operating cost before selecting equipment 

 Optimizing coagulant dosing 

 Identifying performance expectations for MF membranes specifications and warranty 

 Comparing and documenting performance of MF membranes to enable evaluation of bids and 
provide manufacturer confidence in competitive pricing 

 Consumer panel testing of taste and odor 

7.3 POTENTIAL LOCATIONS 

The primary factors considered in evaluating preferred sites for the location of a surface water treatment 
facility included: 



 

 

CVWD Domestic Water System    Page 65 of 100 
Source of Supply/Treatment Study Report 

 Proximity to the source of supply (either the Coachella Canal, the Mid-Valley Pipeline or the 
Whitewater Turnout 

 Proximity to a supply of low TDS groundwater for blending (avoiding RO treatment)  

 Proximity to a suitable service area with a demand for water  

 Availability of sufficient size land 

This Study evaluated eight potential surface water treatment sites as listed in Table 7-7. Four of these 
potential sites were ruled out because they lacked one or more of the essential characteristics.  The 
remaining four sites were considered in greater detail as follows.   

7.3.1. SUN CITY SITE 

A potential site was identified adjacent to the Coachella Canal near the Sun City pressure zone (Figure 7-
4). The advantage of this site is available land within reasonable proximity of the Coachella Canal. The site 
would receive surface water from the canal (1/2 mile away) and blend it with groundwater from the Sun 
City wells (up to 2.5 miles away).  

This site would have the potential to blend water from the Sun City wells to reduce the TDS in the treated 